
P4X-6EPM

Common Replacement Part List

Description Part Number Qty. Description Part Number Qty.
Base Parts Fan & Plenum Parts
BASE-SUPPORT 0518459  3  FAN ASM 7W 115V STD 8.00 IN 25 0463641  4  
BASE-LEG 12.770 0521341  6  BLADE-FAN 8.00 CW AL 25 0142780  1  
SUPPORT-BASE LEG 0520318  3  BRACKET-MOTOR ORIFICE 8.5 IN 0461806  1  
RETAINER-UPR FRT SPLGRD 0466150  3  CAP ASM-LH PLENUM STD EXCEL 0463676  2  
RETAINER-FRT SPLGRD MT 0463457  3  CAP ASM-RH PLENUM STD EXCEL 0463677 2
SPLASHGUARD-6 0474223  1  PLENUM ASM-2 FAN WIRING 3' 0464486  2  
PANEL-SPLGRD CLOSEOFF 6 ^ 0494673  1  HARNESS- MOD SINGLE 0376609  1  
SUPPORT-BASE LEG (OUTER) EXCEL 0477137  1  HARNESS-MAIN FAN FEED 0376608  1  
GASKET-DRAIN COLLAR 0470518  1  Int Panels 12 C5X
DRAIN-RED 1.25IN-40MM 0471703  1  HONEYCOMB-W/ANGLE 5"CLEAR 0495298  3  
Interior Upright Covers DEFLECTOR-DISCH. 3' M5X 0473373  2  
COVER-DRAIN IMPACT EXCEL^ 0455248 2 PAN-DISPLAY WHITE 0506495  3  
COVER-UPRIGHT M5X LH ^ 0515559 2 PANEL-INT TOP M5X 3' ^ 0507129  2  
COVER-UPRIGHT M5X RH ^ 0515560 2 RETAINER-HONEYCOMB 3'PLUS ^ 0506244  2  
Raceway Common Parts PANEL-UPR INT BK M5X 3' IMPACT EXCEL ^ 0481150  2  
PANEL-RACEWAY 26.5" EXC 0492865 1 PANEL-LWR INT BK M5X 3' IMPACT EXCEL ^ 0481151  2  
CAP-END RACEWAY EXC 0506331 2 Light Channel ASM/Canopy
COVER-RACEWAY EXC 0492866 1 CHANNEL ASM- LIGHT 6 FT 1 ROW WHT 0508072  1  
Front Parts RETAINER-BALLAST 6' 0499896  1  
EXTRUSION-BASE FRONT 6' 0468371  1  COVER-BALLAST 6' 0499900  1  
BRKT-FNT PNL SUP EXCEL (AM) 0483616  3  END CAP-STRAIGHT FASCIA 0500822  3  
EXTRUSION-STD FRT MILL 6' ^ 0514612  1  BRACKET-NIGHT CURTAIN LH 0477094  1  
GRILL-RETURN AIR ^ 0501976  3  BRACKET-NIGHT CURTAIN RH 0477095  1  
BRACKET-LOW GRL RCK SUP RH 0477952  3  SWITCH-ROCKER 0376412  1  
BRACKET-LOW GRL RCK SUP LH 0477951  3  BALLAST-JAMI 2 LAMP 120-277V 0508088  1  
PANEL-INT FRONT LOW 3' ^ 0471954  2  HARNESS-BLST FEED 8'-2 CONN 0464225  1  
PANEL-FRONT LOW 6' ^ 0457787  1  HARNESS LGT CHNL 8'-CNPY 0505973  1  
Coil Parts FASCIA-STRAIGHT 6' ^ 0505664  1  
COIL-60P 2C 4.5FPI X 30.5 0498806  1  PLATE-STRAIGHT FASCIA BACKING ^ 0501966  1  
BRACKET-COIL 0382054  2  Pack Out/Joining Parts
COVER-LH COIL 60 PASS 0503996  1  TEE-1.250 SLP X SLP X SLP 0393539 2
COVER-COIL RH 60 PASS 0442514  1  BUSHING-REDUCER 1 1/4 X 1 IN 0386604 2
DIST ASM-2 1/4-1/4 0425784  2  PLUG- 1 IN THREADED 0386605 2
MANIFOLD-COIL 0378121  2  TRAP-DRAIN 0423706 1
DRIER-LIQUID LINE FILTER 0501739  1  GASKET 7/8 X 1/2 X 146 0146856 1
THERMOSTAT DISC TYPE 0411744  1  GASKET 1 1/2 X 1/2 X 146 0376396 1

Notes: 
^Painted parts need a color code included.

This includes the common replacement parts for the case.  If other parts are needed, please contact your Hussmann 

representative.

Last updated 2/8/2013


